



Product Service

CERTIFICATE

No. Z2 066213 0125 Rev. 01

Holder of Certificate: **Tiptiptap OÜ**
Veetorni 9, Jüri alevik, Rae vald
75301 Harjumaa
ESTONIA

Certification Mark:



Product: **Playground equipment**

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition, the certification holder must not transfer the certificate to third parties. This certificate is valid until the listed date, unless it is cancelled earlier. All applicable requirements of the testing and certification regulations of TÜV SÜD Group have to be complied. For details see: www.tuvsud.com/ps-cert

Test report no.: 713206221-06

Valid until: 2026-04-06

Date, 2021-06-16

(Jens Biesenack)

CERTIFICATE

No. Z2 066213 0125 Rev. 01

Model(s): AW16, AW17, LK21, MM003 P, M003-1, MM133, MM136, MM137, MM138, MM140, MM140-1, MM143, MM401, PLP15, TKR006, TKR007

Parameters:

Posts 98 x 98: laminated wood, aluminium (AL), galvanized steel.
Combination of aluminium posts and PE panels (ALPE)
Panels and walls: plywood/ PE plastic (PE).
Platforms: laminated wood or with hot spray lamination (MF).
An extension P (PIRATE World) or W (WATER world) behind the product code indicates belonging to a particular product series, it doesn't change the product and the certificate stay valid.

AW16
L/W/H: 0.75 / 0.06 / 1.50 m

AW17
L/W/H: 0.96 / 0.11 / 1.51 m

LK21
L/W/H: 3.11 / 2.46 / 0.56 m

MM003 P
L/W/H: 1.75 / 1.69 / 1.74 m

M003-1
L/W/H: 1.24 / 1.21 / 1.53 m

MM133
L/W/H: 2.51 / 1.06 / 1.16 m

MM136
L/W/H: 2.28 / 1.09 / 1.37 m

MM137
L/W/H: 2.51 / 1.03 / 1.35 m

MM138
L/W/H: 1.59 / 1.03 / 1.05 m

MM140
L/W/H: 0.37 / 0.68 / 0.67 m

MM140-1
L/W/H: 0.06 (0.54) / 0.40 / 0.80 m

MM143
L/W/H: 1.06 / 2.49 / 1.48 m

MM401
L/W/H: 2.39 / 1.58 / 2.33 m

PLP15
L/W/H: 0.01 / 5.75 / 0.40 m



CERTIFICATE

No. Z2 066213 0125 Rev. 01

TKR006
L/W/H: 4.86 / 6.99 / 1.26 m

TKR007
L/W/H: 9.08 / 14.45 / 2.01 m

**Tested
according to:**

EN 1176-1:2017
EN 1176-3:2017